
ASSEMBLY INSTRUCTION



HARDWARE LIST

PARTS LIST

A

B

C

D

E

F

G

H

I

J

K

L

M

10PCS

2PCS

2PCS

2PCS

1PCS

1PCS

1PCS

12PCS

1PCS

2PCS

5PCS

1PCS

2PCS

SQUARE LEG

TOP SMALL TABLE

SEAT FRAME BENCH 2

BACK FRAME BENCH 2

SEAT FRAME CORNER CHAIR

SIDE FRAME CORNER CHAIR

WOOD LEGS

TOP BIG TABLE   

SEAT FRAME STOOL

BACK CUSHION

SEAT CUSHION BENCH 2

2/9

1 Bolt M6x15 - x46+2pcs 2 Bolt M6x35 - x13+1pcs 3 Bolt M6x20 - x24+1pcs4Washer M6 - x83+3pcs 5

Allen key - x2pcs6

Feet - x20+1pcs

N

O

SEAT CUSHION CORNER

SEAT CUSHION STOOL

1PCS

2PCS

BACK FRAME CORNER CHAIR

CORNER CUSHION

Plastic shackles- x12pcs7



Note : Do not tighten bolts until all parts are connected

Step 1:

Finish:

 Small table x2

3/9

5

5

5

5

1
1

1
1

1
1

1 1

3 3

3
3

3 3

3
3

A

A

B

1 Bolt M6x15 - x16pcs 3 Washer M6 - x16pcs 5 Feet - x8pcs Allen key - x1pcs6

A

A

B

6

5
1

3



Note : Do not tighten bolts until all parts are connected

Bench 2 x2

4/9

Step 1:

Step 2:

A

A

C

5

5

5

5

3
3

3 3

3 3

3
3

1 1

1
1

1 1

1 1

1
3

2
3

3

3

3

3

1

2

2

2

D
Finish:

K

K

M

1 Bolt M6x15 - x20pcs 3 Washer M6 - x28pcs 5 Feet - x8pcs Allen key - x1pcs62 Bolt M6x35 - x8pcs

A

A

D

C

5

1

3

6

1

2
3

6



Note : Do not tighten bolts until all parts are connected

Step 1:

Step 2: Finish:

Tight all bolts unit 
when all parts are connected

5/9

5

5
5

5
1

1

1 1

1
1

1 1
3 3

3
3

33

3
3

A

A
E

G F

1 1

3 3

3

33
3

2

2

2

22

3

1 Bolt M6x15 - x10pcs 3 Washer M6 - x14pcs 5 Feet - x4pcs Allen key - x1pcs62 Bolt M6x35 - x5pcs

FG

E

A
A

L

N

K

Corner chair x1

1

3

6

5

1

3
2

6



Note : Do not tighten bolts until all parts are connected

Step 1:

Finish:

6/9

53 Washer M6 - x8pcs Allen key - x1pcs6

H

H

H

H

I

Bolt M6x20 - x8pcs

33

3

3

3
3

33

5 5

5

5
5

5

5
5

H

H

H

H

I

Big Table x1

6

3

5



Note : Do not tighten bolts until all parts are connected

Step 1:

Finish:

7/9

Allen key - x1pcs6

H

H

H

H

J

53 Washer M6 - x16pcs Bolt M6x20 - x16pcs

33

3

3

3

3

3

3

5 5

5

5

55

5

5

H

H

H

H

J

O

Stool x2

3

5

6



8/9

7 Plastic shackles - x12pcs

Finish:

7



MAINTENANCE AND CARE

WARRANTY INFORMATION

Warranty Coverage: Our warranty provides protection against manufacturing defects in materials 

and workmanship for a specified period from the date of purchase, as outlined in the accompany-

ing warranty documentation.

Exclusions: The warranty does not cover damages resulting from misuse, negligence, accidents, 

normal wear and tear, unauthorized repairs or modifications, improper assembly, or failure to 

adhere to the care and maintenance guidelines provided.

Protect your furniture from extreme weather conditions by moving it to a covered area. Alternatively, 

Avoid dragging or placing heavy objects on the furniture to prevent potential damage.

Regularly inspect your furniture for signs of wear, loose strands, or damage. Address any issues

Hardware may loosen over time. Periodically check to make sure all connections are tight.Re-tighten 

Do not dispose of any packaging or contents of the shipping carton until assembly is completed 

to avoid accidentally discarding small parts or hardware.

 promptly. 

if necessary.

Ensure proper drying after cleaning or exposure to rain to prevent mold or mildew growth.

use furniture covers or traps for added protection.

Do not use sharp objects that may scratch the painted surface.

Clean with a damp cloth soaked in warm soapy water or a specialized, suitable cleaning product.  

 Conclude the cleaning process by wiping with a clean, dry cloth.

9/9




